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CERTIFICADO DE CALIDAD /
MILL TEST CERTIFICATE

No./ Document number
727648

fFecha de Emisidn / Date of Issue
{DMA) 15/06/2010

727648

727648

Codigo cliente/ Customer ID
1269

Pedido No./ Sales order QOrden de compra/ Purchase order
130849 7968

Cliente/ Customer

PLESA CIA

AV. VALLE DE LLAS ALAMEDAS # 66-O COL. SAN FRANCISCO CHILFAN
TULTITLAN

MX

54940

Remisién/ Delivery
727648

Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripeion de mercaderias/ Goods description

ROLLO FRIO RECOCIDO
Datos Generales / General Data
No. Rello/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/t ength Capa/Thickness
id. : Coating Thickness mm
- : lin
kg_ Ib in mm m T oz/fi2 g/m2
1408964AF | WA4293807 N/A 9330 20596 3.02/0.1189 48.23 1225 N/A N/A ' N/A N/A
1408964AG | WA4293807 N/A 8850 19536 3.02/0.1189 48.23 1225 N/A N/A NiA N/A
Datos Generales / General Data
No. Rello/Coil | Colada/Heat TSIST (1} | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality|
Norm
1408964AF | WA4293807 N/A ROLLO FRIO RECOCIDO SAE J403 1008
1408964AG | WA4293807 N/A ROLLO FRIO RECOCIDO SAE J403 1008

1. TS: Tratamiento superficial, Aceitada, Sellado 7 ST Superf icial treatment, Ciled, Stenciled.etc
4. HRBW: Rockwell B Indentador de WC

2. LE: Limite etastice / YP: Yield Point
5. LIALL Limite Inferior f Lower Limit

3. AT: Resistencia a 1a tension / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments . .
N/A . :

Cl/ID#

Certificamos que et matenial agui descrito ha sida ir ¥ por personal ! del rea

de manufactura con resultades satisfactories en concordancia non \a nema amba descnta.

Propiedades Mecaricas bajo las normas ASTM £8, E18, E517, E646, EN-10002. segin requerimiento y peso de capa bajo ASTM A90
We here certfy that the material described in here has been tested and inspected by authrized personal lm!pendent from

the manufacturing departrment with satisfactory results in accordance with of the abave specifi

Mecha.mcal Properties as ASTM EB, E18. E517, E646, EN-10002, as requmed and coating weight with ASTM A90

Firma / Signature

A Vi

ing. Antonio Mani
Ternium Labs

Dana 1 nf 2
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TERNIUM MEX{CO, S.A. DEC.V.
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CERTIFICADO DE CALIDAD /
MILL TEST CERTIFICATE

Fecha de Emisién / Date of Issue
(DMA) 15/06/2010

727648

727648

No./ Document number
727648

Calidad del Acerc / Steel Quality (Andlisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ C Mn P 8 Al Si Cu Ni Cr Mo \4 Cb Ti N
L id. Heat
1408964AF [WA4293807] 0.060 | 0.260 | 0.020 | 0.004 | 0.046 | 0.010 | 0.001 | 0.020 | 0.010 | 0.001 | 0.002 | 0.001 | 0.001 | 0.002
) Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ c Mn P S Al Si Cu Ni Cr Mo v Cb Ti N
id. Heat .
1408964AG [WA4293807] 0.060 | 0.260 | 0.020 | 0.004 | 0.046 | 0.010 | 0.001 | 0.020 | 0.010 | 0.001 | 0.002 | 0.001 | 0.001 § 0.002

Notas / Notes:

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Superficial treatment, Qited, Stenciled.etc

4. HRBW: Rockwell B Indentador de WC

2. LE: Limite elastico / YP Yield Paint
5. LIALL Limite Inferior / Lower Limit

3. RT: Resistencia a la tension / TS: Tensile Strenght
6. LS/UL Limite Superior f Upper Limit

OQObservaciones { Comments

NIA

CL/ID# -~

Certificamos que el malerial aqui desciite ha sido inspeccionado y por P
de manufaciura con resultados satisfactorios en concordancia con fa norma aniba descrila
Propiedades Mecanicas bajo las normas ASTM E8, E18. E517, E646. EN-10002, segun requerimiento y peso de capa bajo ASTM AS0
We here cedtify that the: malenal desonbed in heve ‘has been lested ard inspected by authorized personat mdpendenl from

02 with requi of the above

i2ado i

the manufacturing

esults in

Mechanical Propeme; as ASTM EB, E18, E517 EE46, EN-10002, as nequlred and coating weight with ASTM AS0

del drea

Firma / Signature

(i Ve

Ing. Antonio Mani
Temivmn |abs

Pana ? nf }




